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RTRIBESE D P RH RO EMIL (The following sample(s) was/were submitted and identified by/om
behalf of the applicant as) :

# % % #5 (Sample Description) : 3-1/2"DUCLITE W/SHACKLE GALV.

B oA (Style/Iten No.) : SH124

B & B (Country Of Origin) : & (TAIWAN)

H ook £ (Country Of : #£B (UNITED STATES)

Y B # (Sample Receiving Date) s 2017/12/06

AP (Testing Period) : 2017/12/06 TO 2017/12/12

# MM 7 (Sample Submitted By) : EH#AEEHIR23 (RICHMOND ENTERPRISE CO., LTD.)

# R E K (Test Requested) : HIEEFIEE > $%EPublic Law 110-314 (Consumer Product Safety Improvement

Act of 2008, CPSIA)BfTHIA. MBI FH MM RL R AWM. / As specified by
client, the sample(s) was/were tested with reference to Public Law 110-314
(Consumer Product Safety Improvement Act of 2008, CPSIA). Please refer to

result table for testing item(s).

MK (Test Results) ¢ #4MTFT—F (Please refer to following pages).

wE
Signed for and on beha
SGS Taiwan Limited
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MR (Test Results)

i8] 3% 3742 (PART NAME) No.1 : 426,48 (SILVER COLORED METAL)
ifj ith (PASS
MERE 213 MRk MDL &R CPSIA
(Test Items) (Unit) (Method) (Result) MRAE
No1 (Limit)
4% / Lead (Pb) mg/kg | % 4CPSC-CH-E1001-08.3 (2012) 2 n.d. 100

' RERARSERRT A R
#i8). / With reference to
CPSC-CH-E1001-08.3 (2012).
Analysis was performed by ICP-
AES.

53 (Note) ¢
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. MDL = Method Detection Limit (77 kA& M#aMR4E)
3. n.d. = Not Detected = below MDL (ki / {&MMDL)
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BA P HART RMATLHTRENZIES/BE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)
y
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